EXPLODED VIEW OF COMPONENTS
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PARTS LIST

ONDERDELENLIJST
LISTE DES COMPOSANTS
TEILELISTE
38 25863 ECCENTRIC i
ITEM |PART NUMBER _|TITLE ary | (32 {25885 CLAMP PLATE !
E 20 |25886 CLAMP BODY i
1 |25730-1 4 1/2' TUBE (TF432) 1
; 41 |B11620.55 __ |DIN916-MI0 x 12 1
2 |257302 4" TUBE (TF432) i
; 12 |B7022.65 DIN916 -M5 x 5 1
3 [257303 31/2" TUBE (TF432) 1
a—— S TUBE (TF435) — |43 |B3t087 DIN916K- M5 x 5 i
24 |Bat41 SPIRAL CABLE (GAT. N° 25835, 1
- ; 25836)
1 |gs7sid 41/ THBE (TE440) L. N Y R SPIRAL CABLE (CAT. N°25837) |1
ER I 4" TUBE (TF440) 1_1laa |g3ttie SPIRAL CABLE (CAT. N° 25838 1
3 |257313 31/2" TUBE (TF440) 1 oega0) (CAT. '
4 |r8id 3" TUBE (TF440) 1145 |B3tise GABLE GLAND PG16 M i
1 |e5732-1 412" TUBE (TF445) 1| A5 [2oed 94" PISTON !
2 |257322 4" TUBE (TF445) 1| [ {Balo O-RING !
: 28 [13209 4" PISTON BEARING RING 1
3 [257323 31/2" TUBE (TF445) i :
4 |257324 3" TUBE (TF445) | [ Ba19 04" SEAL !
50 [27503 2" SEAL RETAINING RING i
e 15 TUBE (TFS) — 5127498 SEAL RETAINING RING PLUG 3
- 52 |14044 @4’ BEARING RING i
2 |257332 4" TUBE (TF453) 1
: 53 [14021 STOP RING i
3 |257333 31/2' TUBE (TF453) i
- S TUBE (TF453) — [54 [B1202265  |DIN963- M6 x10 z
55 |B31171-55 __ |DIN7991-M5 x 10 24
1 |257341 4 1/2" TUBE (TF460) | P8 {2565 03 1/2" PISTON !
2 [257342 4" TUBE (TF460) 1| (B8 g3 12’ SEAL !
: 58 [13208 3 1/2" PISTONBEARING RING |1
3 |257343 31/2" TUBE (TF460) i
4 |o57344 3" TUBE (TF460) | [P (Ba0s O-RING !
60 [27502 31/2" SEAL RETAINING RING i
T i ——
6 4144 CARDAN BAR ASSEMBLY 1163 [13207 3" PISTON BEARING RING i
7 |B5667-55 DIN 931-1- M12x55 i :
. 64 |B417 03" SEAL 1
8 |B5670-55 DIN 125 -Dia 13 1
9 |B5671-55 DIN 127 - Dia 12 1| [ (Ba08 O-RING 2
66 [27501 3" SEAL RETAINING RING 1
10 |B5669-55 DIN 934 - M12 i
—forers EASE HOUSING | [67_|es507 MAST TOP FITTING i
68 [25510 SWITGH MOUNTING BRACKET |1
12 |B11626-65 __ |DINS12-MI0x 16 2
69 [25509 MAST TOP SHROUD i
1314047 MAST RUBSER I_1 70 |soase-ss DIN 963 - M6 x 12 6
14 [134125 PRESSURE RELIEF/DRAIN VALVE |1 X
- 71 |B3t100 LIMIT SWITGH HEAD 1
15 |B1964 SELON WASHER 1/4'BSP i
72 |B3t101 LIMIT SWITCH BODY+GABLE 1M___|1
16 [10426 HOSE GONNEGTOR 1
73 |B20093 PGS CABLE GLAND i
17 |Bi1651 PG13.5 GABLE GLAND 5
> 74 |25451 PG GABLE GLAND WASHER i
18 [14043 4 1/2" BEARING RING 1
T = — [15_|25829 TOP PLATE i
S Treeee e orE NG > [76|e5496 TOP FITTING LINING i
77 [25497 INSULATING DISC i
21 [25511 STRIKER BLOCK i
78 |B31173-55 __ |DIN7991-M6 x 12 7
22 |B5774.55 DIN 912 - M6 x 25 | |l DI _ME -
23 |15718 PG13.5 CABLE GLAND WASHER __[6 - a8,
80 |B5783-5S DIN 127 -Dia 8 z
24 |B3T166 PLUG PG13.5 5
81 |B5579-55 DIN 934 - M8 10
25 |B11572:65 __ |DIN7991 -M5 x 12 12
82 |B31175:55 __ |DIN912-MBx70 5
26 |B3117455 __ [DIN7991-M3 x 6 6 ,
83 |B5583-85 DIN 127 - Dia 4 2
27 _|B11671-55 __ |DINS12-M5x30 2
: 84 |B11734-55 __ |DIN84-M4x20 2
28 |B5582:55 DIN 127 - Dia 6 1
85 [B2990 O-RING i
29 |25880 MAST BASE i
86 |B5949-55 DIN 84 - M5 x 16 2
30 |25881 BASE KING PIN i
e S0 PIN — 7 |B3t3s2 WASHER M5 2
88 |B31160 CABLE GLAND PG16 MZ i
32 |25887 FLOATING STOP i
oo Y COLLAR BUSh +— [so[Botze TERMINAL BLOCK 1 WAY 1
90 |B3l2z2 TERMINAL BLOCK 4+4+2 WAY 1
34 |BATT O-RING 2
91 |B5776.65 DIN 933 - M8 x 30 2
35 |B406 O-RING 3
o CUBERAD > o2 |13280 ROUND HANDLE 2
e LA ER — [s3_[B3t1e7 ELBOW SCREW COUPLING i

14




